—
L
ss
o o o I °
o \
_ulum \.
O L
Hs
W o O of\o

JIDHINAS©




IF ANY PIECES ARE MISSING, PLEASE CONTACT US
PARTS LIST IMMEDIATELY:

HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

QTY QTY QTY QTY
1. 0 x4 2 ( x16 3. x8 4. / x8
0 l )
2300-08 M16 WASHERS M16x80mm HEX M16 NUT
SCREW

@SYNERGEE’ | SF2300 WEIGHT PEG 2



HARDWARE SIZING CHART

M16x80 STEPS

|
“Whshers

©

M16 WASHER M16 NUT

@SYNERGEE’ | SF2300 WEIGHT PEG 3



STEP PART GUIDE

>
el
1]
=
L
N
%)
<

>
| <L o ©
o
5 5 6 5 5 o5 5 o5—= ]&q)giw ))))) 5550555555
m ((((((( [r\r\!ﬁ‘a\ > > « c o o w k.,,,,,
O
w
>
w . [
S & _
< Il 2 e
T ;
s % ) W _w ] 2 %
= & W w pzd -@[ U8[c 0 o 0o 000060000 ))Tm)Jﬂ))@))))),@))))a_a,))) 5 00 20 0 29
El5| ol o] o @ oo e % c [ o e > = 1 ce -
<3222 & ¢ _
ol = =2 = _ ! T h
@ ® =) @
|~ o o <

1A

4 PEG SETUP

STEP

o|v00coco00g¢

- ENSURE PEGS ARE ANGLED UPWARDS

@SYNERGEE | SF2300 WEIGHT PEG



STEP PART GUIDE

PART NAME
2300-08

>
el
1]
=
L
N
%)
<

QTY

16

M16x80MM HEX SCREW

M16 WASHER
M16 NUT

H

1
2.
3

4.

8 PEG SETUP

STEP

- ENSURE PEGS ARE ANGLED UPWARDS

ﬁ@%a)@ﬂﬂﬁﬁﬁﬁ)) KW))@)J@)))))O)))))@)))J)))J)J@JJ»(

o o oo oo oo oo oo

A e T

O O O © O © 0O 0O 0 0O 0O O ))TD))W))O)))))O))J))Q))) ~ 6 6 o & 6 o

C v o o o oo

Sy e- -~ = o & o o < 3 o< <o<

' \
;
& o ) o
H H ] Il

m @_ & o & & v _&

&‘J\)Q‘)\l‘).}_\/\;\/),}_ mW))ﬁ))”)))))o)))))p))))))))))())@g

/'“ﬂ,l(ﬂﬂ (((((( = = [ o e =Y =3 P = (((lw\Q

= =1

s =3

2 ? @ T 3 ¢ o .
S . “ ! " iy
> ® @ ® W S
< H ! n ' H (Vg

©) < @ N~ o o 0 0 0 o0 o o0 o6 o0 ))TD))D))&)))))D}))))V,))) AN O 68 6 N6 @ e /&

= ((nU,r((.(( < _nunuO < (((r..rC
T
| |
\

T

@SYNERGEE | SF2300 WEIGHT PEG



